
EQCMeeting 1of2DOC19880429 

4/29/1988 

OREGON 

ENVIRONMENT AL QUALITY 

COMMISSION MEETING 

MATERIALS 

State of Oregon 
Department of 
Environmental 
Quality 

This file is digitized in black and white using Optical Character Recognition (OCR) 
in a standard PDF format. 

Standard PDF Creates PDF files to be printed to desktop printers or digital copiers, published on a 
CD, or sent to client as publishing proof. This set of options uses compression and downsampling to 

keep the file size down. However, it also embeds subsets of all (allowed) fonts used in the file, 
converts all colors to sRGB, and prints to a medium resolution. Window font subsets are not 

embedded by default. PDF files created with this settings file can be opened in Acrobat and Reader 
[...]
1, 1989. These certificates shall be issued for the same 
classification and grade as the certificate issued under the voluntary 
program and shall be valid until June 30, 1989. 

(2) The Director shall issue certificates to persons meeting the education 
and experience qualifications set forth in OAR 340-49-030, and who 
satisfactorily pass the exam for the classification and grade level 
sought. Upon filing of these rules and until May 1, 1989 certificates 
issued shall be valid until June 30, 1989. Thereafter, issued 
certificates shall be valid for the term of the certificate. 

(3) Each certificate issued shall designate the classification and grade. 

Certificate and Renewal 

340-49-040 (1) Upon filing of these rules, and until May 1, 1989, renewal 
certificates shall be valid until June 30, 1989. 

(2) Beginning July l, 1989 and thereafter, a certificate may be renewed for 
a two year term to those who submit a complete renewal application and 
payment of the fee required by OAR 340-49-065. 

(3) The Department will send each certificate holder a renewal notice at 
least 60 days before the certificate lapses. Notice will be mailed to 
the last address of record. Failure to receive notice does not relieve 
the holder of responsibility to renew the certificate. 

(4) For a certificate or renewal issued after May 1, 1989, the next and 
subsequent renewal of a certificate shall be based on demonstration of 
continued professional growth in the field. An operator shall submit 
satisfactory evidence of completion of approved training of a minimum 
of two (2) CEUs as a condition for renewal of the certificate. An 

B-10 



operator holding more than one certificate issued under these rules, 
need only complete the training required to satisfy renewal 
requirements for one of these certificates. 

Reinstatement of Lapsed Certificates 

340-49-045 (1) An operator who seeks renewal of a lapsed certificate may 
submit an application for renewal within 180 days after the certificate 
lapses. Upon receipt of application, including proof of compliance 
with OAR 340-49-040(4), and payment of the fee required by OAR 340-49-
065, the Director will renew the certificate. 

(2) The Department, at its discretion, may require re-examination of an 
operator whose renewal application is received more than 180 days after 
the certificate lapses. 

Certificate and Reciprocity 

OAR 340-49-050 (1) The Director may accord a person with a valid 
certificate in another state or province reciprocal treatment and issue 
a certificate without examination when, in the judgement of the 
Director, the certification requirements in the other state or province 
are substantially equivalent to the requirements set forth in these 
rules. 

(2) When such reciprocity is granted, the person shall be subject to the 
same requirements of renewal as any other person initially certified by 
these rules. 

Examinations 

340-49-055 (1) Persons applying for a new certification or to be certified 
at a higher grade level must be examined, file a completed application 
and payment of the fee required by OAR 340-49-065 at least 30 days 
before the date set for an examination, and meet the education and 
experience qualifications for the classification and grade level 
sought. 

(2) The Department will notify the applicant of eligibility for an 
examination. 

(3) Persons accepted for examination shall be examined at the next 
scheduled examination date, unless the Department at its discretion, 
chooses to administer an exam at times in addition to the scheduled 
exams. 

(4) A minimum score of 70 percent correct answers is required to 
satisfactorily pass an examination. 

(5) Any person who fails an examination may repeat such examination at a 
later date upon submittal of a complete application and fee. 

B-11 



(6) Examination shall consist of material in content and level appropriate 
to each classification and grade level. 

(7) Examinations shall be administered by the Department or its designee, 
at places and times scheduled by the Department, with 60 days public 
notice of the schedule. A minimum of two examinations shall be 
scheduled per calendar year. 

(8) The Department, at its discretion, may administer written or oral 
examinations at times other than those scheduled. 

(9) All examinations will be graded by the Department, or its designee, and 
the applicant shall be notified of grade attained and pass or fail. 
Examinations will not be returned to the applicant. 

Certification Fees 

340-49-060 (1) All persons applying for certification shall be subject to 
the fee schedule contained in OAR 340-49-065 (Table 2). 

(2) Upon the Department receipt of an application and fee, the fee shall be 
non-refundable, unless no action has been taken on the application, the 
Department determines that no fee is required, or that the Department 
determines the wrong application has been filed. 

(3) All fees shall be made payable to the Department of Environmental 
Quality. 

Contracts for Part-Time Supervision 

340-49-070 (1) When an owner enters into a contract for part-time 
supervision with a certified operator to comply with OAR 340-49-015 
(2), the contract shall include the following: 

(a) The parties involved, including names, addresses and phone number 
of each, and certification class and grade of the operator(s). 

(b) The specific starting date and expiration date of the contract. 

(c) The minimum number of visits to be made to the sewage treatment 
works system(s) by the contract supervisor. 

(d) The duties and responsibilities of each party involved. 

(2) The contract for supervision shall be sufficient such that the 
contracted certified operator shall be available on 24-hour call and 
able to respond on-site upon request. 

(3) The Director may require changes to the contract if the sewage 
treatment system is in violation with the limitations of the permit. 

B-12 



(4) The owner of the sewage treatment works systems shall maintain the 
contract on file for Department review. 

Variances 

340-49-075 The Director may grant variances from these rules when it is 
demonstrated to the satisfaction of the Department that strict 
compliance with the rule would be highly burdensome or impractical due 
to special conditions or causes; and when the public or private 
interest in the granting of the variance is found by the Department to 
clearly outweigh the interest of the application of uniform rules. 

Refusal and Revocation of Certificate and Appeal Process. 

340-49-080 (1) The Director may refuse to issue or revoke the certificate of 
any person in accordance with the procedures set forth in OAR 340-11-
097 et seq. Grounds for revocation of a certificate shall be: 

(a) Obtaining a certificate by fraud 1 deceit, or misrepresentation, 
or 

(b) Proven gross negligence, incompetence or misconduct in 
performance of duties as an operator, or 

(c) Failure of the operator to comply with the lawful orders, rules 
or regulations of the Department, or 

(d) False or fraudulent report or record by the operator regarding the 
operation or supervision of the treatment system. 

(2) If the Director believes that good cause exists to suspend or revoke a 
person's certificate, the Director shall give notice to the person of 
opportunity for hearing in accordance with 340-11-100. 

(3) The Director, after a period of twenty-four (24) months, may reinstate 
any person whose certificate has been revoked upon presentation of 
evidence satisfactory to the Director, which warrants such 
reinstatement. The Director may require re-examination as a condition 
of the certificate reinstatement. 

Advisory Committee 

340-49-085 (1) By October 31, 1988, the Department shall establish an 
Advisory Committee to: 

(a) Assist in developing examinations. 

(b) Evaluate the effectiveness of the program. 

(c) Recommend needs of the program. 

B-13 



(2) Advisory Committee meetings shall be scheduled at least twice a year. 

(3) The composition of the Committee shall include, at a minimum, 
representatives of operators, system owners, and the educational 
community. 

B-14 



TABLE 1 

OAR 340-49-025 

Criteria for Classifying Sewage Treatment Systems 

(1) Design Population or 
Population Equivalent 

Less than 750 
751 to 2000 
2001 to 5000 
5001 to 10,000 
Greater than 10,000 

(2) Approved Dry Weather Design Flow (MGD) 

Less than 0.075 
Greater than 0.075 to 0.1 MGD 
Greater than 0.1 to 0.5 MGD 
Greater than 0.5 to 1.0 MGD 
Greater than 1.0 MGD 

(3) Unit Processes 

Pre-Treatment 

Cornminution 
Grit Removal, Gravity 
Grit Removal, Mechanical 
Screen(s), Mechanical 
Influent Pump Station 
Flow Equalization Unit 

Primary Treatment 

Community Septic Tank(s) 
Clarifier(s) 
Flotation Clarifier(s) 
Chemical Addition System 
Imhoff Tank 

Secondary Treatment 

Low Rate Trickling Filter(s) 
High Rate Trickling Filter(s) 

Trickling Filter - Solids Contact System 
Single mode activated sludge less 

B-15 

Points 

0.5 point 
1 point 
1. 5 points 
2 poipts 
3 points plus 1 point 

per 10,000 

0.5 point 
1 point 
1. 5 points 
2 points 
3 points plus, 1 point 

per 1 MGD 

1 point 
1 point 
2 points 
1 point 
2 points 
1 point 

2 points 
5 points 
7 points 
2 points 
3 points 

7 points 
10 points 

12 points 
6 points 



than 0.1 MGD 
Two or more modes activated sludge 
less than 0.1 MGD 

Single mode activated sludge greater 
than 0.1 MGD 

Two or more modes activated sludge 
greater than 0.1 MGD 

Pure oxygen activated sludge 
Activated Bio Filter Tower less than 

0.1 MGD 
Activated Bio Filter Tower greater 

than 0.1 MGD 
Rotating Biological Contact 

1 to 4 shafts 
Rotating Biological Contact, 

5 or more shafts 

Stabilization Lagoons, 
1 to 3 cells without aeration 

Stabilization Lagoons, 
2 or more cells with primary aeration 

Stabilization Lagoons, 
2 or more with full aeration 

Recirculating gravel filter 
Chemical Precipitation unit(s) 
Gravity Filtration Unit(s) 
Pressure Filtration Unit(s) 

Nitrogen Removal, 
Mechanical or chemical system 

Nitrogen Removal, 
Biological/anoxic system 

Phosphorus Removal units 
Effluent Microscreen(s) 
Chemical Flocculation units 

Anaerobic Primary Sludge Digester(s) 
without Mixing and Heating 

Anaerobic Primary Sludge Digester(s) 
with Mixing and Heating 

Anaerobic Primary and Secondary 
Sludge Digesters 

Sludge Digester Gas reuse 
Anaerobic Sludge Digester(s) 
Sludge Storage Lagoon(s) 
Sludge Lagoon(s) with aeration 
Sludge Drying Bed(s) 
Sludge Air or Gravity Thickening 
Sludge Composting, in Vessel 
Sludge Belt(s) or Vacuum Press(es) 
Sludge Centrifuge(s) 

B-16 

8 points 

15 points 

10 points 

20 points 
6 points 

12 points 

7 points 

12 points 

5 points 

7 points 

9 points 

7 points 
3 points 
2 points 
4 points 

4 points 

2 points 

4 points 
2 points 
3 points 

5 points 

7 points 

10 points 

3 points 
8 points 
2 points 
3 points 
1 point 
3 points 
12 points 
5 points 
5 points 



Sludge Incineration 
Sludge Chemical Addition Unit(s) 
Non-Beneficial Sludge Disposal 
Beneficial Sludge Utilization 

Liquid chlorine disinfection 
Gas chlorine disinfection 
Dechlorination system 
Other disinfection systems 

including ultraviolet and ozonation 

(4) Effluent Permit Requirements 

Minimum of secondary effluent 
limitations for BOD and Total 
Suspended solids 

Minimum of 20 mg/l BOD and Total 
Suspended Solids 

Minimum of 10 rng/l BOD and Total 
Suspended Solids 

Minimum of 5 mg/l BOD and Total 
Suspended Solids 

12 
2 
1 
3 

2 
5 
4 
5 

2 

3 

4 

5 

Effluent limitations for effluent oxygen 1 

points 
points 
point 
points 

points 
points 
points 
points 

points 

points 

points 

points 

point 

(5) Raw Waste Variation. Points in this category will be awarded only when 
conditions are extreme, to the extent that operation and handling 
procedure changes are needed to adequately treat the waste due to 
variation of raw waste. 

Conveyance and Treatment of Industrial 
wastes covered by the national 
pretreatment program 

(6) Sampling and Laboratory Testing 

Samples for BOD, Total Suspended Solids 
performed by outside laboratory. 

BOD, Total Suspended Solids performed 
at treatment plant. 

Fecal Coliform analysis performed by 
outside laboratory. 

Fecal Coliform analysis performed at 
treatment plant. 

Nutrient, Heavy Metals, or Organics by 

B-17 

4 points 

2 points 

4 points 

1 points 

2 points 

3 points 



outside laboratory. 

Nutrients, Heavy Metals and/or Organics 
performed at treatment plants. 

B-18 

5 points 



TABLE 2 

OAR 340-49-065 

Fee Schedule for Sewage Treatment Works Systems Operator Certification. 

Application Type 

New Certification 
Includes examination 

Renewal Certification 

Certification to a higher grade 
Includes examination 

Certification through Reciprocity 

Reinstatement of Lapsed Certificate 

Proposed Fee 

$ 50.00 

$ 40.00 

$ 35.00 

$ 55.00 

$ 50.00 

Persons applying for a Sewage Treatment and Water System Operator Grade 
Level 1 Combination Renewal Certificate (OAR 340-49-030(l)(c)) must only 
submit a single renewal fee. 

Persons applying for a Sewage Treatment and Collection System Operator Grade 
Level 1 Combination Renewal Certificate (OAR 340-49-030(l)(d)) must only 
submit a single renewal fee. 

Fees are non-refundable upon making application, except as provided in OAR 
340-49-060(2). 

WC3144 

B-19 



ATTACHMENT C 

SEWAGE TREATMENT WORKS OPERATOR CERTIFICATION ADVISORY COMMITTEE 
RECOMMENDATIONS FOR PROPOSED DRAFT RULES. 

An Advisory Committee for water and sewage treatment works systems operator 
certification was formed by the Department of Environmental Quality Director 
and the Health Division Administrator to assist the agencies in developing 
rules for a program to certify water distribution and treatment operators 
and sewage treatment works systems operators. The Joint Committee first met 
on November 24, 1987 and formed two subcommittees to address the development 
of rules. 

The Sewage Works Operator Certification Advisory Subcommittee members are: 

1. Ms. Chris Mack, Chairperson, representing sewage works personnel nd 
systems in Northwest Oregon. 

2. Wayne McGehee, representing sewage treatment works personnel and 
systems in Mid and North Coast Oregon. 

3. Bob Clausen, Oregon Community Colleges, representing the educational 
community. 

4. Jean Chamberlain, Oregon Nurses Association, private citizen. 

5. Don Caldwell, representing sewage treatment works operators and systems 
in Eastern Oregon. 

6. Woodie Muirhead, representing sewage treatment works personnel and 
systems in Central and Southern Oregon. 

7. Thom Day, representing Contract Operations. 

8. Phil Fell, League of Oregon Cities, representing small communities 
statewide. 

9. Mike Wolski, representing sewage collection system operators. 

The Committee has met eight times since November 24, 1987. They solicited 
and received written and oral comments on issues and concerns of operators 
and small communities, invited and scheduled representatives of the PNPCA 
Oregon Region Sewage Works Operator Sections to submit comments from the 
areas in the state they represent, and reviewed rules from various 
certification programs of other states. 

Page C-1 WJ390 



The agendas for the Advisory Committee meetings covered the issues of 
concerned individuals 1 the statutory requirements for rules to establish 
sewage works treatment system classification criteria, qualifications for 
certifying operators, and requirements of system owners. They were asked by 
the DEQ Director, Fred Hansen, to make suggestions on DEQ program 
requirements that are workable 1 equitable, address the requirements of the 
statute and are not burdensome to implement or costly to individuals and 
communities recommendations to the Department for rule development. 

RECOMMENDATIONS FOR DRAFT RULES 

The following summarizes the recommendations of the Advisory Committee for 